04/04/2024

50P Manure Spreader

lllustrated Parts Breakdown

Page 1
Page 2
Page 3
Page 4
Page 5
Page 6

Front End

Left Rear

Right Rear S/N -94471
Right Rear S/N 94471+
Floor

PTO Shaft



50P Front 50P Left Rear

ger used
D#18
't screw.

Ref# Description Part# Ref# Description Parti#
1 Jack Shaft Bearing 700053 37  |Web Sprocket, Front 400098 S Parti
3 Lock Washer, 7/16 000830 38 Carriage Bolt, 3/8 x 7 000140 1 Bolt, 3/8 x 7/8 000250 32 Caution Decal 400179
4 Nut 7716 000935 39 _ [Carriage Bolt, 1/2 x 1-1/2 000155 2A  |Beater Paddie, Right 401471 33 |Drive Shaft Coupler 400113
5 |Jack Shaft Pulley 400165 40 [Web Shaft, Front 401079 2B [Beater Padde, Left 401470 35  |Bolt, 1/4 x 3/4 000175
6 Belt, B-61 400112 41 [Bolt, 1/2 x 1 000419 3 INutas 000915 37 [Web Bushing 400109
7 [Pulley Hub 400110 42 |Wing Nut, 1/4 000905 4 |Beater Assembly 400172 38 |Web Bearing 400164
8 Bolt, 1/4 x 1 000180 43 |5/16” x 3/4” Truss Head Bolt 000210 5 [Bolt 7/16 x 1112 000360 39 |Grease Fitting 400118
9  [Bolt,5/8x3 010019 44  [FrontLid 400003 6 [Bearing Bracket, Left 400182 40 |Lock Washer, 3/8 000820
10 |idler Pulley 400103 45 |Nut, 5/16 000910 8  |Web Shaft 400059 42 [Drive Shat shield 400155
11 Nut, 172 000940 46 |PTO Guard 400004 9 |key, 174 x 1/4x1 400114 46 |Locknut, 1/4 003001
12 Lock Washer, 1/2 000840 47  Jack Handle 500010 10A  |Web Link 401184 47  |Hub Seal 700030
13 |idler Pulley Bracket 400067 49  [Bolt, 3/8 x 1 000270 10 [Web Slat 400163 48 |inner Bearing 700142
14 |Locknut, 5/8 000972 50 |PTO Stand 400070 11 |Set Screw, 1/2 x 5/8 001150 48A  |Outer Bearing 700028
15 [Drive Shaft 400044 52 [Hitch Assembly 400152 12 |Web Sprocket, Rear 400108 49 |nner Race 700143
16 Key, 1/4 x 1/4 x 1-1/4 400115 53 Complete PTO Shaft 700200 13 |Shaft Collar 400144 50 Hub 700031
17 [Bolt, 3/8x 7/8 000250 54 [Pin & Chain 500012 15 |Rubber T-Handle 400092 51 |Outer Race 700029
18  |Bearing Bracket 400041 55  [Complete Jack 501295 16 |Machine Screw, 5/16 x 3/4 000210 52  |Washer 700032
19 Drive Shaft Shield 400155 58 Locknut, 1/4 003001 17 Nut, 5/16 000910 53 Castle Nut 700034
23 [Side Pulley Shield 400153 63  |Jack Shaft 400045 18  [Beater Bearing 400104 54  [Cotter Pin, 1/8 x 2 700033
24 Warning Decal 400178 64 Shaft Collar 400143 19  |Nut, 7/16 000935 55 Dust Cap 700035
26 |Bolt, 7/16 x 1-1/2 000360 65  [Bolt, 7/16 x 3-1/2 000361 21 [Beater Sprocket 400105 56  [Complete Hub 700027
27 Drive Shaft Pulley 400111 66 Decal Kit, 50P 400123 23  |Gearbox Shield 400157 57 \Wheel 700187
30 Bolt, 1/2 x 1 000405 68 Rubber T-Handle 400092 24 |Gearbox Chain 400107 58 Lug Bolts 700036
33 [1/2 USS Flatwasher 001055 74 |Bolt, 3/8 x 7-1/2 000340 26  |Right Angle Gearbox 700234 59  [6.4-15 4 Ply Tire 700186
34 3/8” Nylon Locknut 003000 75 3/8” Fender Washer 001105 27  |Gearbox Sprocket 400891 60 Bearing Bracket, Right 400183
35  [Cotter Pin, 5/32 x 1 400147 76  |5/8” SAE Flat Washer 001076 31 [Bolt, 1/4 x 2-1/2 000195 61  [Shaft Collar 400144

04/04/2024 04/04/2024



50P Right Rear S/N -94471 50P Right Rear S/N 94471+

S e
é@* —® «««~€§_ﬁ
A @ %

29

30

Ref# Description Part#

24 Lower Bushing, Push Arm 700080

25 Ratchet Dawg 400170

26 [Bolt, 3/4 x 3-1/2 000730

27 Ratchet Dawg 400889
1 |Bolt, 3/8x7/8 000250 23 JLocknut, 3/4 000990 2 |Hinge Pin, Ratchet Shield 401523 30 |zerk Bolt 400364
2 Hinge Pin, Ratchet Shield 401523 24 Lower Bushing, Push Arm 700080 3 Timing Sprocket Assembly 403792 31 Locknut, 1/2 000950
3 Reduction Box Assembly 400166 25 Ratchet Dawg 400170 4 Nut, 3/8 000915 32 \Web Bearing 400164
4 3/8” Nylon Lock Nut, Zinc 000915 26 Bolt, 3/4 x 3-1/2 000730 5 Reduction Sprocket Bushing 400102 33 \Web Bushing 400109
5 Reduction Sprocket Bushing 400102 27 Ratchet Dawg 400889 6 Reduction Chain 400106 34 \Web Shaft 400886
6 [Reduction Chain 400106 28  |Dawg Spring 400116 7 |5/8-11 X 3/4" Natural Nylon Hex Cap Screw | 403799 36 [Control Arm 400888
7 Reduction Sprocket 400173 29 Flat Washer, 1/2 001055 8 Grease Fitting 400117 37 Set Screw, 3/8 x 7/8 003878
8  [Grease Fitting 400117 30 [zerk Bolt 400364 9 |crank Arm Assembly 400169 38  |Ratchet Wheel 400099
9 [Crank Arm Assembly 400169 31 |1/2 Nylon Locknut 000950 10 |Upper Bushing, Push Arm 700080 40  [Bolt, 7716 x 1-1/2 000360
10 |Upper Bushing, Push Arm 700080 32 |Web Bearing 400164 11 [3/4” Machinery Bushing 400146 42 |Rubber T-Handle 400092
11 [3/4” Machinery Bushing 400146 33 _ |Web Bushing 400109 12 [cotter Pin, 3/16 x 1-1/4 400145 43 [5/16” x 1" Truss Head Bolt 000211
12 |Cotter Pin, 3/16 x 1-1/4 400145 34 |Web Shaft 400059 5 |Ratchet Shiold 200159 24 516 Locknat 00910
13 [Rafchet Shield 400159 36 [Control Arm 400888 14 |caution Decal 400179 47 |inner Ratchet Guard 400171
14 _[Caution Decal 400179 37 Set Screw, 3/8 x 7/8 003878 15 |Warning Decal 400178 48 3/4 x 1-1/4 Machinery Bushing, 10 Ga. 400146
15 |Warning Decal 400178 38 _ |Ratchet Wheel 400099 16  [Beater Bearing 400104 49 [3/4” x 2-1/4” Long Shoulder, 5/8” Thread | 403794
16 Beater Bearing 400104 40 Bolt, 7/16 x 1-1/2 000360 17 Nut, 7/16 000935 50 3/8” Flat Washer 001035
17 [7/16 Nylon Lock Nut 000385 42 |Rubber T-Handle 400092 19 Koy, 14 x 14 x 1174 200115 51 /8" Lock Nut 00820
19 [Key, 1/4 x 1/4 x 1-1/4 001110 43 [5/16” x 1” Truss Head Bolt 000211 21 |Boater Sprocket 200105 5> 516" Lock Washor 000810
21 _ |Beater Sprocket 400105 44 _ [5/16” Nylon Lock Nut 000910 22 |shaft Collar, 1/1/8 400144 53  [5/16” USS Flat Washer 001030
22 _ [Shaft Collar, 1/1/8 400144 47 __|Inner Ratchet Guard 400171 23 |Locknut, 3/4 000990 54  [5/16” x 3/4” Carriage Bolt, Gr. 5 Zinc 000121

04/04/2024 04/04/2024



04/04/2024

50P Floor

50P PTO Shaft

31 55 99 57
\ 7
(2 {
; .
1 95

Ref# Description Part# Ref# Description Part#

1 Complete Collar Yoke C12 700218 38 Safety Chain 700213

2 Cross Journal Kit 700220 51 Outer Circle Clip 700210

5 Outer Yoke 700219 52 Sliding Sleeve Collar 700211

11 Roll Pin 700224 53 Spring 700212

14 Outer Tube 700206 54 Fixed Sleeve 700221

15 Inner Tube 700207 55 1/2” Ball 700222

16 Roll Pin 700209 94 Outer Guard Complete 700225

21 Inner Yoke 700204 95 Inner Guard Complete 700217

30 Implement Yoke 700202 98 PTO Shaft Complete 700200

31 Outer Guard Retaining Collar 700229 200 |Collar Kit 700856

1__Right Floor Board 400090 33 |Plastic Locking Bolt 700230 Set Screw, 3/8 x 3/8 001130

2 [Rubber Strip 400091 37 |Inner Guard Retaining Collar 700214 56  [PTO Shield Kit, Bondioli Shafts Only 700205
3  [Rubber Strip Clamp 400039
4  |Bolt, 5/16 x 1-1/4 000230
5 Carriage Bolt, 3/8 x 1-1/2 000151
6  |Left Floor Board 400089
7  |Lock Washer, 3/8 000820
8  |Nut, 3/8 000915
9  |Middle Floor Boards 400088
10 [Flat Washer, 5/16 001030
11 |Nut, 5/16 000910

04/04/2024




